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Kaken Test Cemler covau wessronares roonnanon

2-5-19, Edobori, Nishi-ku, Osaka,550-0002/ Japan
Tel: +81-(0)6-6441-6752, Fax: +81-(0)6-6441-6803

Kaken Test Center is

formerly named as

Certificate No. : OS-18-041316

ootn
TEST CERTIFICATE

Requested : MARUSYO SANGYO CO..LTD.

Test Sample : Photocatalyst M-Clean MV-6 1 sample
Test Items : Performance Testing for Reduction of Gas

Received : October I, 2018

‘Japan Synthetic Textile Inspection Institute Foundation(JSTIIF)'

Date : October 9, 2018

This is to certify that the results of laboratory test applied on the sample are as follows:

1.Test Results

odooobbogoodaoon

Performance Testing for Reduction of Formaldehyde Gas g
ke Concentration of gas(ppm) The rate of
Sinisle reduction
P Initial After 24 hours (%)
Original 20 6.6 53
Blank test 20 14 ==

* Removed backside release paper

Kaken Test Center General Incorporated Foundation

Osaka Laboratories

T.Takashima— Chemical Testing Laboratories Manager

Approved by : _ |- Takashimp



m-5
タイプライターテキスト
検査証明書

m-5
タイプライターテキスト
ホルムアルデヒドガスの減少試験

m-5
タイプライターテキスト
減少率

m-5
タイプライターテキスト

m-5
タイプライターテキスト

m-5
タイプライターテキスト


NANKEN
Kaken Test Center covauwessronares roomaarion

2-5-19, Edobori, Nishi-ku, Osaka,550-002/ Japan
Tel. +81-(0)6-6441-6730, Fax: +81-(0)6-6441-6755

No.2/2
Certificate No. : OS-18-041316

Date : October 9, 2018

TEST CERTIFICATE

MARUSYO SANGYO CO..LTD.

20000
5.0 0000000000000 000DbO00b0000bOdUiooox)d

2. Test Method
- 20 0 0000000000000 Uoo-

A specimen is placed into a sampling bag with a capacity of 5 liters. Inject 3 liters of testing gas into the
sampling bag, then measure the gas concentration by using a gas detector tube, after 24 hours under the

fluorescent lamps (1000 Ix).

Sampling bag, used in the test: Smart Bag PA, by GL Sciences Inc.

Dimension of specimen: 100cm’
Gas used for dilution: Conditioned air(20°C 65%RH)

Type of Gas Detection Tube Used: : ;
(Type fiom Gestes Corparation) Effective Measuring Range (ppm) Amount of Gas Drawn (ml)
0.1~5.0 500
- . Lo 2 I P B bt e
Formaldehyde, No. 91 L 50~40.0 100

3. Sample

End of report.



m-5
タイプライターテキスト
5Lのサンプリングバックに３Lの試験ガスを注入後、蛍光灯下（1000lx)で
24時間光照射を行った後にガス検知管により測定。

m-5
タイプライターテキスト
2.試験方法

m-5
タイプライターテキスト


NANKEN
Kaken Test Cemter covau mesarosares rovwaarion

2-5-19, Edobori, Nishi-ku, Osaka,550-0002/ Japan
Tel: +81-(0)6-6441-0399, Fax: +81-(0)6-6441-6803

Kaken Test Center is formerly named as "Japan Synthetic Textile Inspection institute Foundation(
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No.l/1

Test report No.: OS-18-046287 O0000n0 Rt
TEST REPORT

Requested : MARUSYOSANGYO CO., LTD.
Test sample : Plastic plate 1 sample

Test items : Antibacterial activity

Received : October 22, 2018

This is to report that the results of laboratory test applied on the sample are as follows:

1. Test results

o0oQ 0o 00 ooonn
The number of viable cells (CFU/Specimen)
= ; Photocatalyst
. Immediately After irradiating | After keeping Antibacterial
Test sample after the visible light | the dark place e AR
: : . 8 activity value
inoculation for 8 hours ~ for 8 hours (Re) -
(Us) (Urs. Te) (Up, Tp) i
Photocatalyst M-Clean MV-6 —— 1.9E+02 3.8E+02 25 0.3
Control (Untreated sample) 1.8E+05 1.4E+05 1.3E+05 —

" Specimens were irradiated with UV ray at an irradiance of | mW/cm” for 24hours just before the
test.

"2 Irradiated with a white fluorescent lamp with an illuminance of 1 000 Ix (UV cut-off filter TYPE
Bused) UvOOOODOOOO OO00OBODOOOOOOOOODODOO1000xO00000

2. Test method: JIS R 1752:2013(Film adhesion method)
Test bacteria: Escherichia coli NBRC 3972

3. Sample:
Sample omitted
Kaken Test Center General Incorporated Foundation

Osaka Laboratories
Biological Test Laboratory

5
Inspector : K % fe "%GJ\

T.Nakasone



m-5
タイプライターテキスト
抗菌試験結果

m-5
タイプライターテキスト
抗菌活性値

m-5
タイプライターテキスト
初期値

m-5
タイプライターテキスト
光照射

m-5
タイプライターテキスト
暗所

m-5
タイプライターテキスト
UVカットフィルター タイプBを使用して、白色蛍光灯により1000lxで光を照射


5. lE LA
BEFICOVWTIERTIL—AUIZ&KEMEDITER
XHF@EDOWTIE RFL—HoXIEO—5—  RIEEY






